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Test Report

MERS:

NO.: SLC250407021-2

FHLTT BFR: EYEEAL R A BR A 7

Client: Shenzhen Esun Industrial Co.,Ltd.

At PRIITH 7 LU X 3 o DX AL X 3B e L 55 S dkRB R E 15A

Client's Address: 15A, Microsoft Ketong Building, No. 55 Gaoxinnan 9th Road, High tech Community, Yuehai Street,

Nanshan District, Shenzhen.

PRSI A 5 B i B B R SRR A

Samples information of the following tests are provided and confirmed by the applicant

% o £
A kel PETG-Basic , ABS , ASA+, PLA-CF , PETG-CF
Sample Name:
B y
Mode/Type.
GREEZLR R E
Sample Receiving Date: Apr.0%, 2023
S0 FL B
Test Date: Apr 07, 2025~Apr 12, 2025
R Y B 5 R HZW T
Test Method&Result: See the next page

HER g
Test Request Conclusion

MR PR, KR4 4 2011/65/EU J A& 2dk 4 (EU)2015/863 Xf FTHEACHE bl AR (Cd) « 4% (Pb).
XK (Hg) « 7SI (Cr(VI) . Z#HEIE (PBBs) « £ 7Kl (PBDEs) . 487 —HER T 7% g

(BBP) . A _HK_THl: (DBP) . BHE_HMK— (2-£4FCH) B (DEHP) . X _HK—
5 THs (DIBP) #EATAEI. e
As specified by client,according to RoHS Directive 2011/65/EU with amendment (EU) 2015/863 to test
Cadmium (Cd), Lead (Pb), Mercury (Hg), Hexavalent chromium (Cr(VI)), Polybrominated biphenyls
(PBBs), Polybrominated diphenyl ethers (PBDEs) and Phthalates such as Butyl benzyl phthalate (BBP),
Dibutyl phthalate (DBP), Bis (2-ethylhexyl) phthalate (DEHP), and Diisobutyl phthalate (DIBP) in the
submitted sample(s).

Pass

AV INE) ?E&tﬁ)ﬂj}glﬁj

Corporate public number Report anti-counterfeiting query

p— Xue %j(}j\ s W p— ; boos\lal Seal for nspectlon&Testmg
Reported by: Approved by: )G I O‘D\j g

Rk A n W@I‘ W - Apr 12,2025

Inspected by: Date of issue: ’
4k (Website):  www.china-laien.com I8 IFTY (Verification Code): ZLRSFIJWKI1G

T
A A RR LR B AR RS R A 7
Company: Shandong Lion Testing Technology Service Co., Ltd
Mk E (L ZR) B B3R S5 X 6 X RRERET 21 5% TlklE B2, C-4 5
Add: Building B-2 and C-4, Daxing Industrial Park, No.21, Shanghai Street, Pilot Free Trade Zone, Yantai Area, Shandong,China
% HL 3% (Complaint Tel):0535-6957815 ik 4 (Postcode):264000 I # (E-mail):kfone@]laienTest.com
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Test Report

NO.:SLC250407021-2

M= (Test Method) :

Diisobutyl phthalate (DIBP)

R B R i R N
Test Item(s) Test Method(s) Test Equipment(s)
i (Cd) IEC 62321-5:2013 ICP-OES
# (Pb) IEC 62321-5:2013 ICP-OES
& (Hg) IEC 62321-4:2013+A1:2017 ICP-OES
A& (Cr(VI) IEC 62321-7-2:2017 UV-Vis
ZIRECK (PBBs) IEC 62321-6:2015 GC-MS
Z I TRk (PBDEs) IEC 62321-6:2015 GC-MS
AR HER T 2R )
Butyl benzyl phthalate(BBP) IEC 62321-8:2017 GC-MS
SR HER T Big 3
Dibutyl phthalate (DBP) IEC 62321-8:2017 GC-MS
A e — A =
SR R (2-2F ) fig )
Bis (2-ethylhexyl) phthalate (DEHP) IEC 62321-8:2017 GcMs
A 2 — Y =1
E IS ] R IEC 62321-8:2017 GC-MS

RMLEE (Test Result) :

AL (Unit) : mglkg

R E RWER T Hy R EU RoHS 84 R1E
Test Item(s) Test Result(s) MDL EU RoHS Limit

B (Cd ND 1 100

£y (Pb) ND 2 1000

7k (Hg) ND 2 1000

NS (Cr(VI) ND 7 1000
—RIEZE (Monobromobiphenyl) ND 5 _
YRR (Dibromobiphenyl) ND 5 —
=R (Tribromobiphenyl) ND 5 —
VOJREEA (Tetrabromobiphenyl) ND 5 _
FLIREKIE (Pentabromobiphenyl) ND 5 e
7SR (Hexabromobiphenyl) ND 5 —
HIREZK (Heptabromobiphenyl) ND 5 —
JUREEZR (Octabromobiphenyl) ND 5 _
JUREZE (Nonabromobiphenyl) ND 5 aid
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Test Report

NO.:SLC250407021-2

A7 (Unit) : mg/kg

R K45 R T H R EU RoHS B4 MRIE
Test Item(s) Test Result(s) MDL EU RoHS Limit

+IREEZE (Decabromobiphenyl) ND 5 —
ZEIKK S (Sum of PBBs) ND — 1000
—JR 2K (Monobromodiphenyl ether) ND 5 —
TR K (Dibromodiphenyl ether) ND 5 —
=R 2KRE (Tribromodiphenyl ether) ND 5 —
VUJR — KWk (Tetrabromodiphenyl ether) ND 5 —
F R ¥ (Pentabromodiphenyl ether) ND 5 —
75 KM (Hexabromodiphenyl ether) ND 5 —
IR " 2KE# (Heptabromodiphenyl ether) ND 5 —
JUIR — % (Octabromodiphenyl ether) ND 5 —
FLIR —2Kf¥ (Nonabromodiphenyl ether) ND 5 —
IR —2KB# (Decabromodiphenyl ether) ND 5 —
£ KBS A (Sum of PBDESs) ND — 1000

AN — F S T L i
But;FEZr;)T I%Jal%at:(%’BP) N 39 1000

2N — FE — TG
Dituy phae (BP) ND 5 100

AT — FRE — (0. ©

];Fsléjstfy%l;(yl()zplih%ﬂi‘e%(D)E%P) R 3 1002

A — i — v
Dﬁﬁﬁfyl Tﬁﬁﬁ%n by o 1000

it HE.

Conclusion:Pass.

£¥F (Remark) :

ND= Not Detected CRATIMH) (<MDL) ;
J7EA HIBR = Method Detection Limit (MDL) ;
“ = RIE;

"—" = Not specified;

1mg/kg=0.0001% (wt);

DL A & SR S HOFPRE TR 2 5 R .

The above test results are the results of mixed testing of five samples.
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Test Report

B

(Sample Picture) :

SLC250407021#2-1~5

Pb/Cd/Hg #M7FE (Pb/Cd/Hg test process) :

/RTINS N 4

=
=

\;

FREFEM T AN DAY 37wl T AR PR/
Weigh sample and place it in a vessel Add digestion reagent Digest the sample Filtration
F DR A T A :
Dry Ashing/Alkali Fusion/ it
JHl ICP-OES 43 #it EETKER Acid Dissolution Residue
Analyzed by <— Make up with <—
ICP-OES deionized water
pEali
Solution
Cro e (dE&J®)  (Cr® non-metallic test process) :
ERICL S TR P A e 3 A AN HNOs, P45 pH fH % 7.5£0.5

: Add HNO:s adjust the pH to 7.5+0.5

0

Sample weighing 2 Ultrasonic extraction or microwave digestion

1 UV-Vis 43 #r ¢ B HaSO4, 875 pHEZ 2.040.5 - PRk
Analyzed by UV-Vis Add H2S0s4, adjust the pH to 2.0+0.5 Add developer
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NO.:SLC250407021-2

Cro il te (&)

EHUE R (50 £ 5)cm?
Measure the sample surface area
(50%5)cm?

(Metallic test process) :

F UV-Vis 41
Analyzed by UV-Vis

PhIK A 10 734 SUR/ R
>|  Extraction in boiling water for . Filtration and volume adjustment
10 minutes
. I HsPO4 J2 5 (71
Addition of H3PO4 and color development

PBBs/PBDEs il #i#2 (PBBs/PBDEs test process) :

PREFEM T EE T AHUEFIZER L) 2 /N WG A BUR
Weigh sample and place it in a thimble —> Soxhlet extraction for about 2 hours —> Concentrate the extract
FI GC-MS 47 o FH B 7 o RS RO A R
Analyzed by GC-MS Make up with organic solvent Transfer the extract into a volumetric flask

482 — R B AR AE  (Phthalate test process) :

PREFEM T EE AHEFIREIL) 6 /N IRAE R IOR
Weigh sample and place it in a thimble —> Soxhlet extraction for about 6 hours —> Concentrate the extract
FI GC-MS 447 S P BLRE % P LR AT A B
Analyzed by GC-MS Make up with organic solvent Transfer the extract into a volumetric flask

AU PR A E-
Blank below this page
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Test Report

P
Statement:

LA AN 45 SRS 52 B ity 71 5t
The results in this report are only responsible for the tested sample(s).

2FE b SRR R B SR, B RO B SR 5.

The sample(s) and sample information are provided by the applicant, who is responsible for their authenticity.

3ARGASY S FIALME, A RS
This report shall not be duplicated partially except with the written approval of CLK laboratory.

4R T T AR RIS I P 5 R A s AR

The test report is invalid without the signature of the approver, the Special seal for inspection&test and the saddle seal.

SARMBERFNENRE (CMA) RS, UENFE. #2r. AR R R ~mitREEH.
The report without the certification mark (CMA) is only used for scientific research, teaching, enterprise internal quality control, product
development and other purposes.

6. R T IR A RIBCL, PR SORE.

Due to any ambiguity caused by the language used in the report, the Chinese version shall prevail.

***ﬂi%%ﬂi***
End of Report
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